
SPARE PARTS LIST
PAGE 1

MODEL NO. 6807

ITEM PART NO. DESCRIPTION QTY NOTE
001 152483-1 "LOCATOR COMPLETE 1/4"""   1
002 213373-4 O-gyuru   1
003 416670-9 LOCK RING   1
004 421631-6 Porvédo tömítogyuru 6822*   1
005 266056-5 Önmetszo csavar M5x45   4
006 232154-7 Laprugó 6822   1
007 150944-5 GEAR HOUSING COMPLETE   1
008 421392-8 Gyuru 20 6821/6822/6820V - új*   1
009 216001-0 Acélgolyó 3,5 216001-0*   1
010 223126-3 SPINDLE A   1
011 233232-6 COMPRESSION SPRING 6   1
012 153261-2 GEAR COMPLETE   1
013 256226-4 #Csapszeg 4 - lásd: 256251-   1
014 232050-9 Laprugó 232050-9   1
015 226375-1 SPUR GEAR 34   1
016 216008-6 Acélgolyó 4 216008-6   3
017 226374-3 SPUR GEAR 44   1
018 212042-4 Tugörgos nyomócsapágy 821 6830   1
019 261111-8 Poliuretán alátét 8   1
020 256467-2 Csapszeg*   3
021 211014-6 #Golyóscsapágy 606 211014-6*   1
022 226372-7 SPUR GEAR 23   1
023 153262-0 GEAR COMPLETE 13-36   1
024 253865-1 Lapos Alátét 8 253865-1   1
025 213162-7 O-gyuru 14 213162-7   1
026 232143-2 Laprugó HP2030/31/32/33   1
027 416671-7 RACK 7   1
028 344668-5 CHANGE PALTE   1
029 416669-4 CHANGE LEVER   1
030 344178-2 Rögzíto lap HP2030/31/32/33   1
031 256268-8 PIN 4   1
032 150945-3 GEAR HOUSING COVER COMPLETE   1
033 210005-4 Golyóscsapágy 608DDW 210005-4*   1
034 413073-8 BAFFLE PLATE   1
035 517278-3 ARMATURE ASS'Y 220V   1

INC. 33,36,37
036 681614-0 Szigetelo alátét 681614-0   1
037 210025-8 Golyóscsapágy 627LLB 210025-8   1
038 344669-3 HOOK   1
039 266052-3 Önmetszo csavar M4x60 4   2
040 633418-6 FIELD 220V   1
041 415601-5 Motorház HP2030/31/32/33   1
042 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
043 643923-5 Szénkefetartó 643923-5   2
044 851461-5 NAME PLATE 6807   1
045 415622-7 Szénkefetartó lap HP2030/31/   2
046 266007-8 Önmetszo csavar M3x10   4
047 819063-3 MAKITA címke*   1
048 421630-8 CUSHION RUBBER   1
049 183047-0 HANDLE SET   1

INC. 50
050 183047-0 HANDLE SET   1

INC. 49
051 651986-7 Kapcsoló*   1
052 646342-4 LINE COIL   1
053 645253-0 Zajszuro kondenzátor 645253-0*   1
054 265995-6 Önmetszo csavar M4x18*   5
055 265995-6 Önmetszo csavar M4x18*   2



SPARE PARTS LIST
PAGE 2

MODEL NO. 6807

ITEM PART NO. DESCRIPTION QTY NOTE
056 687063-9 Kábel-feszültségmentesíto 6870   1
057 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
058 682502-4 Kábelvédo 8-85*   1
A01 152490-4 GRIP  36  COMPLETE   1
A02 784261-7 Phillips Insert Bit  2-25   1
A03 784638-6 HEX. BIT 5-75   1
A04 784811-8 Magnetic Bit Holder 6.35-60   1
A05 824608-4 PLASTIC CARRYING CASE  new   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6807


